Town of Thompson's Station
Board of Mayor and Aldermen
Meeting Agenda
May 8, 2018

Meeting Called To Order
Pledge Of Allegiance
Minutes-

Consideration Of The April 10, 2018 Regular Meeting Minutes

Documents:
04102018 MINUTES.PDF

Public Comments-
Unfinished Business:

1. Public Hearing And Second Reading Ordinance 2018-010 - AN ORDINANCE
OF THE BOARD OF MAYOR AND ALDERMEN OF THE TOWN OF THOMPSON’S
STATION, TENNESSEE TO TO AMEND TABLE 4.4 (PERMITTED USES);
SECTION 4.6 (BUILDING PLACEMENT STANDARDS); SECTION 4.7 (HEIGHT
RESTRICTIONS); TABLE 4.13 (NC LOT STANDARDS); SECTION 4.9.5
(REGULATIONS SPECIFIC TO THE NC ZONE) AND SECTION 4.12.2 (PARKING
STANDARDS) WITHIN THE LAND DEVELOPMENT ORDINANCE (ZONE AMEND
[...]
NOTES: 1. STORMWATER MANAGEMENT ACCOMMODATIONS WILL BE ACCOMPLISHED VIA THE USE OF PERVIOUS STORMWATER MANAGEMENT ACCOMMODATIONS WILL BE ACCOMPLISHED VIA THE USE OF PERVIOUS PAVERS AS SHOWN IN THE PROPOSED DRIVEWAY ACCESS AND PARKING AREAS ON THE SITE PLAN.  WATER QUALITY TREATMENT MEASURES WILL BE SATISFIED BY THIS METHOD WITH THE EXTENT OF ANY STORMWATER DETENTION CONSIDERATIONS THAT MAY BE WARRANTED DETERMINED BY A DETAILED HYDROLOGIC ANALYSIS PREPARED DURING THE DETAILED DESIGN PHASE OF THE PROJECT.  THE TOTAL AREA OF THE SITE UNDER CONSIDERATION IS 1.92 ACRES OR 83,636 FT.    OF THIS TOTAL, IT IS ESTIMATED THAT 21,045 FT.  OR 0.48 ACRES IS COMPRISED OF  2   OF THIS TOTAL, IT IS ESTIMATED THAT 21,045 FT.  OR 0.48 ACRES IS COMPRISED OF 2 OR 0.48 ACRES IS COMPRISED OF PERVIOUS AREA WITH 62,590 FT.  OR 1.44 ACRES BEING IMPERVIOUS AREA.  THIS EQUATES TO 2 OR 1.44 ACRES BEING IMPERVIOUS AREA.  THIS EQUATES TO A TOTAL SITE BREAKDOWN OF APPROXIMATELY 75% IMPERVIOUS TO 25% PERVIOUS. 2. WATER SERVICE TO THE PROJECT WILL BE PROVIDED BY THE HB&TS UTILITY DISTRICT.  THERE WATER SERVICE TO THE PROJECT WILL BE PROVIDED BY THE HB&TS UTILITY DISTRICT.  THERE IS CURRENTLY AN EXISTING 12˛ WATER LINE IN THE NORTHERLY MARGIN OF TOLLGATE  WATER LINE IN THE NORTHERLY MARGIN OF TOLLGATE BOULEVARD. SERVICE TO THE THREE PROPOSED BUILDINGS WILL BE PROVIDED VIA A TIE TO THE EXISTING LINE WITH AN 8˛ EXTENSION ALONG THE WESTERLY MARGIN OF ELLISON WAY AND A  EXTENSION ALONG THE WESTERLY MARGIN OF ELLISON WAY AND A 12˛ EXTENSION ALONG THE WESTERLY MARGIN OF BRANFORD PLACE.   AN 8˛ LOOP INTERNAL  EXTENSION ALONG THE WESTERLY MARGIN OF BRANFORD PLACE.   AN 8˛ LOOP INTERNAL  LOOP INTERNAL TO THE SITE WILL RUN FROM THE NEWLY INSTALLED 12˛ LINE IN BRANFORD PLACE TO THE  LINE IN BRANFORD PLACE TO THE NEWLY INSTALLED 8˛ LINE IN ELLISTON WAY.  EXISTING HB&TS WATER SYSTEM FLOWS AND  LINE IN ELLISTON WAY.  EXISTING HB&TS WATER SYSTEM FLOWS AND PRESSURES ARE ASSUMED TO BE ADEQUATE TO SERVE THE THREE BUILDINGS.  DESIGN AND SUBSEQUENT APPROVALS OF THE WATER SYSTEM NECESSARY TO SERVE THE PROJECT WILL BE THE RESPONSIBILITY OF HB&TS.   SANITARY SEWER SERVICE TO THE PROJECT WILL BE PROVIDED BY THOMPSON'S STATION.   BUILDING 1 WILL BE SERVED BY THE EXTENSION OF AN 8˛ GRAVITY LINE TYING TO AN   GRAVITY LINE TYING TO AN  EXISTING MANHOLE IN ELLISTON WAY - BUILDINGS 2 AND 3 WILL BE SERVED BY THE  EXTENSION OF AN 8˛ GRAVITY LINE TYING TO AN EXISTING MANHOLE IN THE INTERSECTION  OF  GRAVITY LINE TYING TO AN EXISTING MANHOLE IN THE INTERSECTION  OF OF ELLISTON WAY AND THE SECONDARY ACCESS ROADWAY TO THE OVERALL TOLLGATE PROJECT.  THE 8˛ EXTENSION WILL RUN ALONG THE NORTHERLY AND WESTERLY MARGINS  OF THE SHELTER  EXTENSION WILL RUN ALONG THE NORTHERLY AND WESTERLY MARGINS  OF THE SHELTER OF THE SHELTER INSURANCE SITE TO THE BRANFORD PLACE ACCESS POINT TO THE  PROPOSED SITE.  ALL  PROPOSED SITE.  ALL  WASTEWATER FLOWS FROM THE SITE WILL BE CONVEYED VIA  PROPOSED AND EXISTING 8˛ PROPOSED AND EXISTING 8˛ GRAVITY LINES TO THE COMMERCIAL AREA PUMP STATION LOCATED AT THE NORTHEAST CORNER OF THE TOLLGATE DEVELOPMENT. 3. TECHNICAL STUDIES ADDRESSING ENDANGERED SPECIES, NATURAL AND CULTURAL RESOURCES, TECHNICAL STUDIES ADDRESSING ENDANGERED SPECIES, NATURAL AND CULTURAL RESOURCES, AND GEOTECHNICAL CONSIDERATIONS WILL BE PREPARED AS APPLICABLE PENDING EVALUATION OF THE SITE PLAN SUBMITTAL BY THOMPSON'S STATION. 4. THE PROJECT WILL BE DEVELOPED AS A SINGLE PHASE.THE PROJECT WILL BE DEVELOPED AS A SINGLE PHASE.

AutoCAD SHX Text
1

AutoCAD SHX Text
PROP. SITE 1.92 AC.

AutoCAD SHX Text
PROP. SEC. 18

AutoCAD SHX Text
1


April 27, 2018

HAND DELIVERED

Mr. Joe Cosentini

Town Administrator

Town of Thompson's Station

1550 Thompson's Station Road West
Thompson's Station, Tennessee 37179

RE: TOWN CENTER FOR REGENT HOMES
BOMA SEWER AVAILABILITY REQUEST
TOWN OF THOMPSON’S STATION
WILLIAMSON COUNTY, TENNESSEE

Dear Joe:

We are sending this letter to request to be placed on the May 8th BOMA agenda for sanitary sewer
availability for the above referenced project. We have enclosed a copy of the layout plan with site data
and developer information for your reference. We anticipate a sewer demand of 16,445 gpd.

Please contact Troy Gardner or me for any additional information you may need for this request.

Sincerely,
RAGAN-SMITH ASSOCIATES, INC.

Ao Ve

Randy-Moore
Engineering Technician

RM:ps

Enclosures

315 WOODLAND STREET ¢ NASHVILLE, TN 37206 < (615) 244-8591 « FAX (615) 244-6739 « WWW.RAGANSMITH.COM
LAND PLANNERS ¢ CIVIL ENGINEERS ¢ LANDSCAPE ARCHITECTS « SURVEYORS



Phone: (615) 794-4333
Fax: (615) 794-3313
www.thompsons-station.com

1550 Thompson'’s Station Road W.
P.0. Box 100
Thompson's Station, TN 37179

M
DATE: May 4, 2018
TO: The Board of Mayor and Aldermen (BOMA)
FROM: Joe Cosentini, Town Administrator

SUBJECT:  Pleasant Creek Development Wastewater Request

The Town has received a wastewater request for a mixed-use subdivision located on Lewisburg Pike and
Thompson’s Station Road East. The request is to deviate from the Town’s “system of choice” and construct an
onsite sequencing batch reactor (SBR) plant manufactured by Aqua Aerobics, Inc.

The ability of the Board to consider the request falls under the Town’s Water and Sewers ordinance which
states the following:

18-106. Ownership. All of the components of the wastewater reclamation and reuse system,
including the collection system, shall be dedicated, owned and operated by the Town of
Thompson’s Station or a designated agent.

18-130. Applicability. The Town has selected deep cell, long duration aerated lagoon treatment
followed by irrigation as its wastewater reclamation and reuse system of choice. Use of systems
other than the above will not be prohibited, but will be considered when a developer shows that
the use of the system of choice will cause an economic hardship. If a developer proposes to use
other wastewater treatment processes, they shall prepare a detailed written explanation
containing both technical, and capital and operating cost evaluations justifying its use. Final
approval of all systems shall lie with the mayor and board of aldermen of the town.

The request includes cost estimates for the construction of the proposed 120,000gpd SBR system, annual
operating costs, and sludge production. The concept shows a need for approximately 14 acres of drip fields
onsite which will have to be verified through the preliminary engineering process when submitted to the
Tennessee Department of Environment and Conservation (TDEC) for the State Operating Permit (SOP).

Agua Aerobics is a well-known name in the wastewater industry and has been researched by the Town in the
past during similar wastewater requests. Staff is comfortable with the requested technology and, if BOMA
agrees, would recommend allowing the applicant to proceed with developing a preliminary engineering report
for staff review and submittal to TDEC for obtaining a state operating permit.

Recommendation:

Approve the requested technology and allow staff to work with the applicant on the preparation and submittal of
a state operating permit application.



- . ’
-
A i - i
J
. : . \ By . g . - apm
5 2 e g dh 22 o , PN YT . ’ e o g \ B dh P oo T IV
Fr AT L I Ao L - | y 1 > © | |
. 2 o pa 1y e : g )
- - ) { -~ - a) . T[a) s |
i & oA 0l a e y s d ~ iy
. J
-y | 4 - 4 ) 7 ’ = =
A ¥ "I 1 J 2k ey s | ) T=-Yak s -3 ) T laM | Tl s |
) '—||\‘:‘11 = ) | - | -1 1 8 - | ) | & [ - y
-1 BLUCAT - 7 | 28 3 Y . | ) 1
|
= .
9 \ >
o
~ v
) |
. .
2 B o o |
T &
1 LD 4

e ¥

Y

\

] |

SITE ENGINEERING CONSULTANTS

ENGINEERING * SURVEYING * LAND PLANNING
850 MIDDLE TENNESSEE BLVD ® MURFREESBORO, TENNESSEE 37129
PHONE (615) 890-7901
WWW.SEC-CIVIL.COM







Section Index

1

2

General Information of Wastewater Treatment Options
Wastewater Effluent Calculations

Wastewater Treatment

Effluent Disposal

Effluent Storage

Summary of Opinion of Projected Cost







1 General Information of Wastewater Treatment Options

Site Location

=
@
=
[
[
o
[}
@

=)
[ =
L]
=
=
m
a—
c
o
—
m
k]
=
—

Proposed

m
fil]
=
m
]
il
o
@
=%
w

=




SISAIVNY HdOIS

T.._ vda _ —— T,

s

L

YL JO umoy

0" R.0.w)

* _L:fr-‘llnrr'fi\’ 4.3

(&

‘uones §,
ue|d 1daouo) 2315
UOISIAIPGNS 294D jueses|d
|_Jf""-a

*funoy

- 1 . o | .. /| i - swero, | .
e = e o o Liszadee |
/ - O.S_U.«.F

TR

__-,.—S.u:

ezl f

. N - ..E“m \
A VHORTIOR HOmIO) oL s Te—— i
E iy W y P et
- oy

el

”.__

(13} %




Pleasant Creek Wastewater Treatment System
TDEC SOP No
Thompson Station, Tennessee

The proposed Pleasant Creek Wastewater Treatment Facility is located at 2816 Thompson
Station Road East. This report will outline wastewater treatment effluent flow of 120,000
gpd. SBR Sequential Batch Reactor was selected as the wastewater treatment option for this
area due to the nature of wide range of variable treatment. (IE solids handling, meeting TDEC
limits, ease of operation, and minimum sludge volumes). In addition, the manufacturer and
equipment are local to the Tennessee service area.

SBR wastewater treatment: (Effluent flow 120,000gpd)

Domestic Wastewater Flow (120,000gpd)
18,600 gal Pre Equalization Tank (20" x 16')
128,400 gal AquaSBR (33' x 26")

28,200 gal Post Equalization Tank (20' x 16")
30,500 gal Digester basin (20" x 17")

5,000 gal Final Dose Tank

Ultra Violet Disinfection Building

e The equalization basin and digester basin are designed to be common-walled with the SBR
basin.

e The pre-equalization basin is designed to hold flows during non-fill period of the cycle (react,
settle, decant)

e 3 post restrained mooring was used in the pre-equalization, digester and post-equalization
basins, along with AquaJet aerators to provide complete mixing.

e The SBR basin utilizes retrievable coarse bubble (RCB) diffusers along with Aerzen
blowers.

e The digester basin has a SRT of 28 days.

The wastewater (effluent) at each home will drain to a common gravity collection line. The
wastewater is then collected from Pleasant Creek Subdivision ultimately discharging into a
common settling tank (headworks). At this point of the pre equalization the solids will react, settle,
and decant. The effluent then flows through the SBR tank for the retrievable coarse bubble (RCB)
diffusers and then into the post equalization basin. The effluent is then pumped from the final dose
tanks through ultra violet disinfection. Once disinfection has taken place, the effluent is pumped to
suitable land for underground drip dispersal for land application for the final treatment of the
wastewater. The land application area includes 28 drip dispersal zones @ 4,290 LF per zone. In
addition, this site will contain reserve area approximately 20.66 acres. Drip dispersal is designed
for 120,000 gpd.







2 \Wastewater Effluent Calculations




10




Daily Flow

Number of 3-BR Buildable Residential Lots 400 lots
Daily Flow for 3-BR 300 gpd/lot
Daily Flow 120000 gpd

Land Application Area

Land Application Area

0.2 gal/sf/day*

Total Area Required 600000 s.f.
or 13.77 acres
* assummed soil absorption rate
Number of Required Zones
Length per zone (@ 4' 0.c.) 4290 L.F.
Number of Zones 35.0 Zones

Land Reserve Area

Area per lot 50% S.F./lot
Total Area Required 300000 S.F.
or 6.89 acres

Total Soils Area Required (Land Application + Reserve)

| 900000 s.f. | |

20.66 acres |

The land application area includes 35 drip dispersal zones @ 4,290 LF per zone.
The site will also contain 50% reserve area approximately 6.89 acres. In addition,
there will be a 10 day storage pond installed adjacent to drip dispersal fields. Drip

dispersal is designed for 120,000 gpd.

11




12




3 Wastewater Treatment

13




14




Sequential Batch Reactors (SBR)
120,000 gpd design

15




AQUA-AEROBIC SYSTEMS, INC.

A Metawater Company

Preliminary Layout Sketch Pleasant Creek Subdivision, Tennessee

Design #151825

L
[ =}

B <]

Post-Equalization (20° x 167)
o Two (2) transfer pumps (1+1)
* AquaJet® aerator with 3-post mooring

SBR (33’ x 26)

e Two (2) 10-Tube retrievable coarse
bubble diffusers (RCB)

e One (1) 5 HP mixer with 4-pomnt
mooring

e One (1) 6x4 Decanter

Post-Equalization (20° x 16%)
* Two (2) transfer pumps (1+1)
® Aqualet® aerator with 3-post mooring

Aerobic Digester (20° x 17%)
* One (1) 5 HP Aerator
® One (1) Transfer Pump

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 fB815.654.2508 www.aqua-aerobic.com

16




A Metawater Company

{%1?“*)\[1 AQUA-AEROBIC SYSTEMS, INC.

Process Design Report

PLEASANT CRK SUBDIVISION TN

Design# 151825
Option: Preliminary Design (w/ Digester)

AquaSBR®
Sequencing Batch Reactor

April 20, 2018
Designed By: Jakob Nowicki

6308 M. Alpine Rd Loves Park, IL 61111
(815) 654-2501 www agua-aerobic.com © 2018 Aqua-Aerobic Systems, Inc

17




Design Notes

Pre-SBR

- Elevated concentration of Hydrogen Sulfide can be detrimental to beth civil and mechanical structures. If anaerobic conditions
exist in the collection system, steps should be taken to eliminate Hydrogen Sulfide prior to the treatment system.

- Neutralization is recommended/required ahead of the SBR ifthe pH is expected to fall cutside of 6.5-8.5 for significant
durations.

- Coarse solids removalfreduction is recommended prior to the SBR.

- Flow equalization is required ahead of the SER to provide interruption of flow during the non-fill phases (React, Settle and
Decant).

SER

- The decanter performance is based upon a free-air discharge following the valve and immediately adjacent to the basin.
Actual decanter performance depends upon the complete installation including specific liquid and piping elevations and any
associated field piping losses to the final point of discharge. Maodification of the high water level, low water level, centerine of
discharge, and / or cycle structure may be required to achieve discharge of full batch volume based on actual site installation
specifics.

Aeration

- The aeration system has been designed to provide 1.25 Ibs. O2/b. BODS applied and 4.6 Ibs. O2/Ab. TKN applied at the design
average |oading conditions.

- Depending on the actual yard piping from the blowers to the diffuser system and the heat losses associated with the yard
piping, additional provisions for cooling of the air (i.e. incorporating heat exchangers) and/or modification of in-basin piping
and/or diffuser sleeve material may be required. Aqua-Aerobic Systems, Inc. may need to madify the following equipment
offering to ensure compatibility of all in-basin components with actual air temperatures.

Process/Site

- An elevation has been given, or assumed as displayed on the design.

- The anticipated effluent total nitrogen requirement is predicated upon an influent waste temperature of 12.2° C or greater.
While lower temperatures may be acceptable for a short-term duration, nitrification and denitrification below 10 C can be
unpredictable, requiring special operator attention.

- Sufficient alkalinity is required for nitrification, as approximately 7.1 mg alkalinity (as CaCO3) is required for every mg of NH3-N
nitrified. If the raw water alkalinity cannot support this consumption, while maintaining a residual concentration of 50 mgi,
supplemental alkalinity shall be provided (by others).

- The maximum flow has been assumed to be equal to the average flow.

- To achieve the effluent monthly average total phosphorus limit, the biological process and chemical feed systems need to be
designed to facilitate optimum performance.

- A minimum of twelve (12) daily composite samples per month (both influent and effluent) shall be obtained for total phosphorus
analysis.

- Influent to the biclogical system is a typical municipal wastewater application with a TP range of 6-8 mg/. Influent TP shall be
either in a particle associated form or in a reactive soluble phosphate form or in a scluble form that can be converted to reactive
phosphorus in the biological system. Soluble hydrolyzable and organic phosphates are not removable by chemical precipitation
with metal salts. A water quality analysis is required to determine the phosphorus speciation with respect to soluble and
insoluble reactive, acid hydrolyzable and total phosphorus at the system influent, point(s) of chemical addition, and final effluent.

- Chemical feed lines (i.e. metal salts) shall be furnished to each reactor, aerobic digester and dewatering supernatant streams
as necessary. Metal salts shall be added to each reactor during the React phase of the cycle,

- pH monitoring of the biological reactor is required when adding metal salts.

04/20/2018  11:33:26AM Aqua-Aerobic Systems, Inc CONFIDENTIAL
PLEASANT CRK SUBDIVISION TN / Design#: 151825

18

Page 2 of 11




- The cleth media filter will only remowve TP that is associated with the TSS removed by the filter. Sclids include both biclegical
and chemical solids. Since only inscluble, particle-associated phosphorous is capable of being removed by filtration with tertiary
filtration technology, phosphorous speciation shall be provided by the owner to substantiate the concentrations of soluble and
insoluble phosphorous in the filter influent. If the proportions of soluble (unfilterable) and insoluble phosphorous are such that
removal to achieve the desired effluent limit is not practical, the owner will provide for proper conditioning of the wastewater,
upstream of the filter system, to allow for the required removal.

Peost-SBR
- Effluent flow equalization follows the AquaSER process.

- Provisions should be made for a post-equalization basin overflow. (by others)

Equipment
- The basin dimensions reported on the design have been assumed based upon the reguired volumes and assumed basin
geometry. Actual basin geometry may be circular, square, rectangular or sloped with construction materials including concrete,

steel or earthen.

- Rectangular or sloped basin construction with length to width ratios greater than 1.5:1 may require alterations in the equipment
recommendation.

- The basins are not included and shall be provided by others.

- Influent is assumed to enter the reactor above the waterline, located appropriately to avoid proximity to the decanter, splashing
or direct discharge in the immediate vicinity of other equipment.

- Ifthe influent is to be located submerged below the waterline, adequate hydraulic capacity shall be made in the headworks to
prevent backflow from one reactor to the other during transition of influent.

- A minimum freeboard of 2.0 ft is recommended for diffused aeration.

- A minimum freeboard of 3.0 ft. is recommended for Aqua-Jet aeration.

- Scope of supply includes freight, installation supervision and start-up services.

- The control panel does not include motor starters or VFDs, which should be provided in a separate MCC (by others).

- Agua-Aerobic Systems, Inc. is familiar with various “Buy American” Acts (i.e. AlS, ARRA, Federal FAR 52.225, EXIM Bank,
USAId, PA Steel Products Act, etc.). As the project develops Aqua-Aerobic Systems can work with you to ensure full